ssamanas. FCC RADIO TEST REPORT

Report No. : FR451607B

Pol.

Horizontal Vertical
14‘"‘Le\rel{mnmn) 14“memlnmn)
105 105
#15 i3
14.47G [ [l
MG 54 MG 54
~14.5G 528 7k
AV g "M‘I - f e A e B 35« " I B
118 1A
1un 1475, 148 14480, 1144, 14500 1un 141, 1482 14488, 1449, 14500
Frequency (HHz) Frequency (NHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG 54 3n 91200-1522 240328 HORTZONTAL Condition: AVG 54 3n 91200-1522 240328 VEATICAL
14‘"‘Le\rel{mnmn) 14“memlnmn)
105 105
#15 i3
17.7G 100 100
MG 54 MG 54
~18G 528 7k
— PP S WW%MW e | M“’W_MMW
Avg % il
118 1A
11 11780, 17800, 17800, 17340, 18000 1710 11780, 17800, 17880, 17840, 18000
Frequency (HHz) Frequency (NHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG 54 3n 91200-1522 240328 HORTZONTAL Condition: AVG 54 3n 91200-1522 240328 VEATICAL
TEL: 886-3-327-0868 Page Number 1 C1-17 of 19

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451607B

d dBuV dB/m 6B B dB m deg

1 35.82 19.59 40.00 -20.41 29.51 21.75 @.79 32.46 @.00 - - Peak
2 208,72 33.66 43.50 -9.84 49.66 15.82 1.97 32.39 0.00 - - Peak
3 264.74 30,40 46.00 -15.60 40.64 19.86 2.32 32.42 0.00 - - Peak
4 28608 3471 46.00 -11.29 45.67 19.02 2.43 32.41 @.e0 - - Peak
5 755.56 28.42 46.80 -17.58 28.68 28.14 411 32.51 0.00 - - Peak
6 956,35 31.17 46.80 -14.83 27.18 38.88 4.57 31.46 0.00 - -- Peak

Pol. Horizontal Vertical
Level (dBuVim) Level (dBuVim)
h w o w
N B
— —
o oo
2\, 4 5 §
5 ol
0. 5 i 30, 4
- | MMMW dad o \ﬁ 3 LM T
aal Mﬁj \ MMMWW” g Y NJ MMW
Tal ¥
QP/ . "
Ly 00
Peak "JO yri 48, 612, 806. 1000 30 4 48, 612, 806. 1000
Fraquency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: QP 3m CBL6L11D&0GB02N100IN-06 47028 & B6 HORIZONTAL Condition: QP 3n (BL6L11D400B02NIDRIN-06 47020 & B6 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBu/m  dB dBuV dB/m B A8 dB cm deg

1 42,61 32.30 40.8@ -7.7e 45.85 18.85 .87 32.47 @.ee 1@ 139 QP

2 197.81 29.67 43.50 -13.83 45.19 14.91 1.95 32.38 0.00 - -- Peak
3 26377 24.93 46.60 -21.67 35.84 20.60 2.31 32.42 0.08 - -- Peak
4 286.08 28.47 46.00 -17.53 39.43 19.02 2.43 3241 6.6 - -- Peak
5 751.68 29.93 46.80 -16.07 30.19 28.15 4.18 3251 0.00 - -- Peak
6 04956 33.41 46.80 -12.59 29.63 38.75 4.55 3L.52 0.00 -- -- Peak

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C1-18 of 19



ssamanas. FCC RADIO TEST REPORT

Report No. : FR451607B

Pol.

Horizontal Vertical

1 ML&V&I{IIB!IWIH] " Level (dBuVim)

1225 1225

1050 o

815 15

PEAK 74 PEAK 74
00 700
AVG_54 AVG_54
525 525
1
350 ! IPRERAY, i ey bl i 35 honetoupsi, = St L ke e
Peak
175 1.
16000 19600, 1. 22800, 24400, 26000 18000 19600, na, 22800, 24400, 26000
Frequency (MHz) Frequency (MHz)
Site  : 03CHIG-HY Site  : O3CHIG-HY
Condition: PEAK 74 In SHF_0A393 231124 HORTZONTAL Condition: PEAK 74 Im SHF_0R993 231124 VERTICAL
Linit Read  Ant Cable Preamp  Auwx APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuvfm dBuV/n B BV dB/m B A8 A8 m  deg Mz dBu/m dBuV/n B BV dB/m B A8 B deg
1 24858.54 38.85 74.80 -35.15 55.33 39.27 7.1 5532 4054 - .- PR 1 25889.71 38.05 74.60 -35.95 54.84 3B.96 7.89 5330 -0.54 PEAK

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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samranas. FCC RADIO TEST REPORT Report No. : FR451607B
C2-1. Radiated Spurious Emission Test Modes
Band Data
Mode Antenna Modulation Channel Frequency RU | Remark
(MHz) Rate
Mode 16 2400-2483.5 3 Bluetooth-LE_GFSK 01 2404 2Mbps - -
Mode 17 2400-2483.5 3 Bluetooth-LE_GFSK 19 2440 2Mbps - -
Mode 18 2400-2483.5 3 Bluetooth-LE_GFSK 38 2478 2Mbps - -
TEL: 886-3-327-0868 Page Number : C2-10f 16

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451607B

C2-2. Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) | (dBuV/m) @ (dBuV/m) (dB) Avg.
Bluetooth-LE_GFSK | 01 | 2389.62 45.47 54.00 -8.53 \% Avg. Pass - Band Edge
16
Bluetooth-LE_GFSK | 01 | 4808.00 39.60 74.00 -34.40 \Y, Peak = Pass - Harmonic
Bluetooth-LE_GFSK | 19 | 2488.24 45.85 54.00 -8.15 H Avg. Pass - Band Edge
17
Bluetooth-LE_GFSK | 19 | 7320.00 45.00 74.00 -29.00 H Peak | Pass - Harmonic
Bluetooth-LE_GFSK | 38 | 2483.65 48.24 54.00 -5.76 H Avg. Pass - Band Edge
18
Bluetooth-LE_GFSK | 38 | 7434.00 44.49 74.00 -29.51 H Peak = Pass - Harmonic
TEL: 886-3-327-0868 Page Number : C2-2 0of 16

FAX: 886-3-327-0855




ssamonas. FCC RADIO TEST REPORT

Report No. : FR451607B

16
Mode Band Edge
2400-2483.5_Bluetooth-LE_GFSK _CHO1_2404MHz
ANT 3
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225 !
1050 1050
875 15
PEAK 74
00 00
1 ) ———
Elgpenren ‘ : b : T P ——_ L
B0 30
Peak
115 115
2 20288 2418 23664 23852 24M 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHI6-HY
Condition: PEAK BE 74 3n 91280-1522 248328 HORTZONTAL Condition: PEAK 74 3m 912801522 240328 HORTZONTAL
: RBl:1080.080kHz VBl: 3000, 808kHZ SHT:Auto : RBli:1080.080kHz VEI: 3000, 00BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 138774 55.68 74.00 -18.32 4.78 27.28 7.69 29.91 9.97 265 221 PEAK 1 240408 11317 ----mn -ooee 93.85 27.48 7.71 2991 9.92 285 221 PEAK
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 15
00 00
AVG_54
525 7 525 R —
M
B0 30
Avg
115 115
2 20288 2418 23664 23852 24M 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHI6-HY
Condition: AVG_BE 54 3m 912401522 240328 HORTZONTAL Condition: AVG 54 3n 91280-1522 248328 HORTZONTAL
: RB:1080.060kHz VB:1.000kHz SWT:Auto : RBli:1080.060kHz VB:1.000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 138858 45.34 54.00 -B.66 30.35 27.29 7.69 29.91 9.97 265 221 AVERAGE 1 2404.08 11158 ------ ------ 96.46 27.48 7.71 29.91 9.92 265 221 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C2-30f 16
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Report No. : FR451607B

Pol. Vertical Fundamental
gl oB) gLl B
1225 1225
105 { 105
815 5
/ PEAK 74
00 00
52, Ik .
30 350
Peak
11 1.
Al 20288 2418 2664 23852 24M 1000 1400, 800, 2200, 2600, 000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3n 9120-1522 24328 VERTICAL Condition: PEAK 74 3m 912801522 240328 VERTICAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto + RBI: 1009, 668kHz VBi: 3800, 008Ktz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 137533 55.34 74.00 -18.66 40.47 27.20 7.67 29.92 9.97 108 386 PEAK 1 240408 11511 ----mn -oooee 99.99 2740 771 991 9.92  18e 366 PEAK
gl oB) gLl B
1225 1225
105 [ 105
815 5
00 j 00
525 { 528 VG54
LI IR SRS
e
30 350
Avg
11 1.
Al 20288 2418 23664 23852 24M 1000 1400, 800, 2200, 2600, 000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: AVG BE 54 3m 912401522 240328 VERTICAL Condition: AVG 54 3n 91280-1522 24328 VERTICAL
+ RE:1000. 06kHz VBi: 1.000kHz SWT:Auto + RBI: 1009, 068kHZ VBi: 1.000kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 1389.62 45.47 54.80 -B.53 30.47 27.30 7.69 29.91 9.97 108 306 AVERAGE 1 2404.08 113.52 ----mn ---me 9848 2740 771 991 992 180 386 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C2-4 of 16



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451607B

Pol. Horizontal Vertical
1 MLMI{IIB!IVJIH] " Level (dBuVim)
1225 1225
1050 o
815 15
PEAK 74 PEAK 74
00 700
525 AVG_54 s MG 54
Y ) R T S A I o e I Pt s
WWW a4 me MWN»«M«W“"
Peak P P
Avg 115 1
3000 6000, 9000, 1 15000, 18000 3000 6000, 9000 1 15000, 18000
Frequency (MHz) Frequency (MHz)
Site  : 03CHIG-HY Site  : O3CHIG-HY
Condition: PEAK 74 3m 91260-1522 240328 HORIZONTAL Condition: PEAK 74 3m 91260-1522 240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux MPos TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m  dB dB _dB m deg FHz m du/m  dB dBw dB/m  dB dB _dB m  deg

1 4305.08 39.29 74.80 -34.71 6199 3133 10.69 66.16 0.4

1 4306.08 39.60 74.60 -34.40 62.30 32.33 10.69 66.16 0.4 - .- PEAK

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C2-50f 16
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Report No. : FR451607B

Pol. Horizontal Vertical
LT LT
1225 1225
#15 i3
14.47G [ [l
MG 54 MG 5
~14.5G 528 7k
Avg B B R A Bill i T ]
118 1A
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (MHz) Frequency (NHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG 54 3n 91200-1522 240328 HORTZONTAL Condition: AVG 54 3n 91200-1522 240328 VEATICAL
LT LT
1225 1225
#15 i3
17.7G 100 100
MG 54 MG 5
~18G 528 7k
T s [ et ——— Ay
Avg %l il
118 1A
11 11780, 17800, 17800, 17340, 18000 1710 11780, 17800, 17880, 17840, 18000
Frequency (MHz) Frequency (NHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG 54 3n 91200-1522 240328 HORTZONTAL Condition: AVG 54 3n 91200-1522 240328 VEATICAL
TEL: 886-3-327-0868 Page Number : C2-6 of 16

FAX: 886-3-327-0855




ssamonas. FCC RADIO TEST REPORT

Report No. : FR451607B

17
Mode Band Edge - L
2400-2483.5_Bluetooth-LE_GFSK _CH19_2440MHz
ANT 3
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 15
PEAK 74
00 00
! P R e
52,5 . \ A SZ‘SMW N - IR A g
B0 30
Peak
115 115
2 233, 2362 2388, Ut 244 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHI6-HY
Condition: PEAK BE 74 3n 91280-1522 248328 HORTZONTAL Condition: PEAK 74 3m 912801522 240328 HORTZONTAL
: RBl:1080.080kHz VBl: 3000, 808kHZ SHT:Auto : RBli:1080.080kHz VEI: 3000, 00BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 236031 55.53 74.00 -18.47 40.69 27.20 7.64 29.92 9.97 308 298 PEAK 1 2448.08 11278 ------ ------ 97.48 27.66 7.68 29.9 9.92 30@ 298 PEAK
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1
1050 1050
875 15
00 00
AVG_54
525 ] 525
M
B0 30
Avg
115 115
2 233, 2362 2388, Ut 244 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHI6-HY
Condition: AVG_BE 54 3m 912401522 240328 HORTZONTAL Condition: AVG 54 3n 91280-1522 248328 HORTZONTAL
: RB:1080.060kHz VB:1.000kHz SWT:Auto : RBli:1080.060kHz VB:1.000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 1386.85 45.32 54.00 -B.60 30.36 27.26 7.69 29.91 9.97 308 293 AVERAGE

Miz dBuV/mdBwi/m B dBwV dB/fm B dB
1 2443.00 111,13 ------ ------ 95.83 27.60 7.68 29.98

9.92 308 298 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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ssamanas. FCC RADIO TEST REPORT Report No. : FR451607B

Pol. Horizontal

Fundamental

Level(BuVim)

14
14l)

125
105 \
o5

\ PEAK_BE 74
70

o 1

Peak Blank
11!

2440 245, 2464, 2T6, 2488, 2500
Frequency (MHz)

Site + B3CHIG-HY
Condition: PEAK BE 74 3n 9120-1522 24328 HORTZONTAL
+ RBW: 1000, 060kHz VBN:3000.808KkHz ST:Auto

Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 249199 56.51 74.80 -17.49 4113 27.7% 7.64 29.88 9.97 308 298 PEAK

1o Letel [dBuVim)

Il
14l)

1225
105,

B75 \
o

\ AVG_BE_54
52!

Avg Blank
11

2440 245, 2464, T6, 2488, 2500
Frequency (MHz)

Site + B3CHIG-HY
Condition: AVG_BE 54 3m 912801522 240328 HORTZONTAL
+ RBW:1000.060kHz VBW:1.000kHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 2488.24 45.85 54.80 -B.15 30.47 2770 7.64 29.88 9.97 30 298 AVERAGE

TEL: 886-3-327-0868

Page Number : C2-8 of 16
FAX: 886-3-327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR451607B

Pol. Vertical Fundamental
gl oB) gLl B
1225 1225
105 105
1
815 5
J PEAK 74
00 00
525 . e 525 E
30 350
Peak
11 1.
Al 233, 262 2388, Ut 244 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3n 9120-1522 24328 VERTICAL Condition: PEAK 74 3m 912801522 240328 VERTICAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto + RBI: 1009, 668kHz VBi: 3800, 008Ktz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 138548 56.17 74.80 -17.83 4123 27,35 7.68 29.91 9.92 261 B PEAK 1204800 9426 ------ ------ 78.96 27.60 7.68 29.99 9.92 261 B PEAK
gl oB) gLl B
1225 1225
105 105
1
815 5
00 ( 00
J VG54
525 ] 525
/ i [ —
St
30 350
Avg
11 1.
Al 233, 262 2388, Ut 244 1000 1400, 800, 2200, 2600, 000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: AVG BE 54 3m 912401522 240328 VERTICAL Condition: AVG 54 3n 91280-1522 24328 VERTICAL
+ RE:1000. 06kHz VBi: 1.000kHz SWT:Auto + RBI: 1009, 068kHZ VBi: 1.000kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 136733 45.05 5480 -B.95 3.8 27.20 7.65 29.92 9.92 26l b AVERAGE 1204888 9279 -----s --ooee 7749 27.60 7.68 29.99 9.92 261 @ AVERAGE
TEL: 886-3-327-0868 Page Number 1 C2-9 of 16

FAX: 886-3-327-0855
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Pol. Vertical

Fundamental

Level(BuVim)

14
14l)

1225

105,

o5
\ PEAK_BE 74

0.

iy

PRSI 1) W A " "

Peak Blank
11!

2440 245, 2464, 2T6, 2488, 2500
Frequency (MHz)

Site + B3CHIG-HY
Condition: PEAK BE 74 3n 9120-1522 24328 VERTICAL
+ RBW: 1000, 060kHz VBN:3000.808KkHz ST:Auto

Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg
1 249394 56.32 74.80 -17.68 48.95 2779 7.63 29.88 9.92 261 B PEAK

1o Letel [dBuVim)

Il
14l)

1225

105,
B75
70 \

\ AVG_BE_54
52!

Avg Blank
11

2440 245, 2464, 2T6, 2488, 2500
Frequency (MHz)

Site + B3CHIG-HY
Condition: AVG BE 54 3m 912401522 240328 VERTICAL
+ RBW:1000.060kHz VBN:1.000kHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 249484 45.63 54.80 -B.37 3.6 2770 7.63 29.88 9.92 261 b AVERAGE

TEL: 886-3-327-0868

Page Number : C2-10 of 16
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451607B

Pol. Horizontal Vertical
- Level dBuim) - Level dBuvim)
1225 1225
1084 105
5 05
PEAK T4 PEAK T4
00 0.0,
05 AVG_54 Iy MG 54
7 2 bbbl s, | 7 et S ——
wa W WW W bt WWW" el LT
Peak g e [ B
AVg 115 1.
000 6000 9000, 1 15000, 18000 000 000, 9000, 1 15000, 14000
Frequency (MHz) Frequency (MHz)
Site + @3CHIE-HY Site + BICHIG-HY
Condition: PEAK 74 3m 91200-1522 240328 HORIZONTAL Condition: PEAK 74 3m 91200-1522_240328 VERTICAL
Linit Read  Ant Cable Preamp  Auwx  APos  TPos Linit Read  Ant Cable Preamp  Auwx APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 4880.00 40.22 74.00 -33.78 62,30 32.62 10.88 e6.02 0.4 .- -- PEAK 1 4380.00 40.35 74.00 -33.65 62,43 32.62 10.88 66.02 @44 - - PEAK
1 732008 45.80 74.60 -29.80 59.8% 36.78 13.36 65.46 6.4 -- -- PEAK 2 730.08 44.68 74.80 -29.32 59.56 36.78 13.36 65.48 0.4 - -- PEAK
TEL: 886-3-327-0868 Page Number 1 C2-11 of 16

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT

Report No. : FR451607B

Pol.

Horizontal Vertical
meeI{nmnn) M“Lmunmnn)
105 105
#15 i3
14.47G [ [l
MG 54 MG 54
~14.5G 528 7k
Avg %l A T 35N-—H-~~w—w-u R RPN P PN I P
118 1A
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (NHz) Frequency (NHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG 54 3n 91200-1522 240328 HORTZONTAL Condition: AVG 54 3n 91200-1522 240328 VEATICAL
meeI{nmnn) M“Lmunmnn)
105 105
#15 i3
17.7G 100 100
MG 54 MG 54
~18G 528 7k
WWWMMWMWWWW - TR AL LT |
Avg % %l
118 1A
11 11780, 17800, 17800, 17340, 18000 1710 11780, 17800, 17880, 17840, 18000
Frequency (HHz) Frequency (NHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG 54 3n 91200-1522 240328 HORTZONTAL Condition: AVG 54 3n 91200-1522 240328 VEATICAL
TEL: 886-3-327-0868 Page Number 1 C2-12 of 16

FAX: 886-3-327-0855
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18

Mode Band Edge

2400-2483.5_Bluetooth-LE_GFSK _CH38_2478MHz

ANT 3
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225 1
1050 1050
875 15
PEAK BE 74 PEAK 74
00 00
! ram—————e T
. nterbe . g
525 BB bbb s st
B0 30
Peak
115 115
Un 4824 24868 402 054 2500 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHI6-HY
Condition: PEAK BE 74 3n 91280-1522 24328 HORTZONTAL Condition: PEAK 74 3m 912801522 240328 HORTZONTAL
: RB:1080.080kHz VBl: 3000, 808kHz SHT:Auto : RBli:1080.080kHz VEI: 3000, 00BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 248485 57.83 74.00 -16.17 4245 27.7% 7.64 29.88 9.97 356 317 PEAK 1 2478.08 117.96 ------ ------ 162,68 27.68 7.65 29.89 9.92 356 317 PEAK
” Level (dBuVim) " Level (dBuV/m)
1225 1225 i
1050 1050
875 15
00 00
AVG_BE 34 AVG_54
525 SZ‘SMW
B0 30
Avg
115 115
Un 4824 24868 402 054 2500 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHI6-HY
Condition: AVG_BE 54 3m 912801522 240328 HORTZONTAL Condition: AVG 54 3n 91280-1522 248328 HORTZONTAL
: RE:1080.060kHz VB:1.000kHz SKT:Auto : RBli:1080.060kHz VB:1.000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 248365 48.24 54.80 -5.76 32.86 2770 7.64 29.88 9.97 356 317 AVERAGE 1 2478.08 116,32 ------ ------ 16096 27.68 7.65 29.89 9.92 356 317 AVERAGE
TEL: 886-3-327-0868 Page Number : C2-13 of 16

FAX: 886-3-327-0855
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Pol. Vertical Fundamental
gl oB) gLl B
1225 1225 1
105 \ 105
815 5
PEAK BE 74 PEAK 74
00 00
Mo e
i i " sescebii bt -
5, o 5280 i : e
30 350
Peak
11 1.
un 4824 24868 42 U5 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3n 9120-1522 24328 VERTICAL Condition: PEAK 74 3m 912801522 240328 VERTICAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto + RBI: 1009, 668kHz VBi: 3800, 008Ktz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 248428 57.99 74.00 -16.01 42.61 27.7% 7.64 29.88 9.97 12 275 PEAK 1 2478.08 117.55 ----mn -ooee 162,19 27.68 7.65 29.89 9.92 182 275 PEAK
gl oB) gLl B
105 15 ,
105 \ 105
815 5
00 00
\ AVGBE 34 VG54
5. f 525
I . .
e
30 350
Avg
11 1.
un 4824 24868 42 U5 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: AVG BE 54 3m 912801522 240328 VERTICAL Condition: AVG 54 3n 91280-1522 24328 VERTICAL
+ REN:1000. 06kHz VBi: 1.000kHz SWT:Auto + RBI: 1009, 068kHZ VBi: 1.000kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 248359 47.85 54.80 -6.15 3247 2770 7.64 29.88 9.97 182 275 AVERAGE 1 2478.08 115.89 ----mn --oee 100,53 27.68 7.65 29.89 9.92 182 275 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C2-14 of 16
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FCC RADIO TEST REPORT

Report No. : FR451607B

Pol. Horizontal Vertical
- Level dBuim) - Level dBuvim)
1225 1225
1084 105
5 05
PEAK T4 PEAK T4
00 0.0,
05 AVG_54 Iy NG54
WWW M w T e P 1 M | pattped WWMAWWWWWW
Peak JE.L'WW 350 R
AVg 115 1.
000 6000 9000, 1 15000, 18000 000 000, 9000, 1 15000, 14000
Frequency (MHz) Frequency (MHz)
Site + @3CHIE-HY Site + BICHIG-HY
Condition: PEAK 74 3m 91200-1522 240328 HORIZONTAL Condition: PEAK 74 3m 91200-1522_240328 VERTICAL
Linit Read  Ant Cable Preamp  Auwx  APos  TPos Linit Read  Ant Cable Preamp  Auwx APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 49%.00 40.92 74.00 -33.88 62,26 33.01 11.08 65.88 0.4 .- .- PEAK 1 4956.00 41.04 74.60 -32.9 62,38 33.01 11.08 65.88 @45 - - PEAK
1 743400 44.49 74,80 -29.51 59.75 36.33 13.47 65.46 6.48 - -- PEAK 2 743408 43.98 74.00 -38.10 59.16 36.33 13.47 65.46 048 -- -- PEAK
TEL: 886-3-327-0868 Page Number 1 C2-15 of 16

FAX: 886-3-327-0855
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Report No. : FR451607B

Pol. Horizontal Vertical
LT LT
1225 1225
#15 i3
14.47G [ [l
MG 54 MG 5
~14.5G 528 7k
118 1A
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (MHz) Frequency (NHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG 54 3n 91200-1522 240328 HORTZONTAL Condition: AVG 54 3n 91200-1522 240328 VEATICAL
LT LT
1225 1225
#15 i3
17.7G 100 100
MG 54 MG 5
~18G 528 7k
IP— e TP el - A AL gy
Avg %l il
118 1A
11 11780, 17800, 17800, 17340, 18000 1710 11780, 17800, 17880, 17840, 18000
Frequency (HHz) Frequency (NHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG 54 3n 91200-1522 240328 HORTZONTAL Condition: AVG 54 3n 91200-1522 240328 VEATICAL
TEL: 886-3-327-0868 Page Number 1 C2-16 of 16

FAX: 886-3-327-0855
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C3-1. Radiated Spurious Emission Test Modes

Band Data
Mode Antenna Modulation Channel Frequency RU | Remark
(MHz) Rate
Mode 19 2400-2483.5 4 Bluetooth-LE_GFSK 00 2402 1Mbps - -
Mode 20 2400-2483.5 4 Bluetooth-LE_GFSK 19 2440 1Mbps - -
Mode 21 2400-2483.5 4 Bluetooth-LE_GFSK 39 2480 1Mbps - -
Mode 35 2400-2483.5 4 Bluetooth-LE_GFSK 39 2480 1Mbps - LF
Mode 36 2400-2483.5 4 Bluetooth-LE_GFSK 39 2480 1Mbps - SHF
TEL: 886-3-327-0868 Page Number : C3-10f 18

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451607B

C3-2. Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
Bluetooth-LE_GFSK | 00 | 2389.86 46.99 54.00 -7.01 \% Avg. Pass - Band Edge
19
Bluetooth-LE_GFSK | 00 | 4804.00 39.52 74.00 -34.48 V | Peak @ Pass - Harmonic
Bluetooth-LE_GFSK | 19 | 2499.52 47.47 54.00 -6.53 H Avg. Pass - | Band Edge
20
Bluetooth-LE_GFSK | 19 | 7320.00 45.81 74.00 -28.19 H Peak | Pass - Harmonic
Bluetooth-LE_GFSK | 39 | 2483.56 49.89 54.00 -4.11 \Y Avg. Pass - | Band Edge
21
Bluetooth-LE_GFSK = 39 | 7440.00 44.68 74.00 -29.32 H Peak = Pass - Harmonic
35 LF 39 41.64 31.90 40.00 -8.10 \Y QP Pass - LF
36 SHF 39 | 24864.31 39.51 74.00 -34.49 H Peak | Pass - SHF
TEL: 886-3-327-0868 Page Number : C3-20f 18

FAX: 886-3-327-0855
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19
Mode Band Edge
2400-2483.5_Bluetooth-LE_GFSK _CHO00_2402MHz
ANT
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225 ]
1050 1050
875 15
PEAK 74
00 00
1 | . bl gl
LSS howateer et cherted * YL LR TR M T
B0 30
Peak
115 115
2 20284 23468 23652 23836 LI 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHI6-HY
Condition: PEAK BE 74 3n 91280-1522 24328 HORTZONTAL Condition: PEAK 74 3m 912801522 240328 HORTZONTAL
: RB:1080.080kHz VBl: 3000, 808kHz SHT:Auto : RBli:1080.080kHz VEI: 3000, 00BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 137523 56.46 74.80 -17.54 4159 27.28 7.67 29.92 9.9 295 228 PEAK 1 240208 11513 ----mn -oooee lea.61 27.40 7.70 2991 9.92 295 220 PEAK
” Level (dBuVim) " Level (dBuV/m)
1225 1225 j
1050 1050
875 15
00 00
AVG_54
525 T SZ‘SM
B0 30
Avg
115 115
2 20284 23468 23652 23834 LI 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHI6-HY
Condition: AVG_BE 54 3m 912801522 240328 HORTZONTAL Condition: AVG 54 3n 91280-1522 248328 HORTZONTAL
: RB:1080.060kHz VB:2.700kHz SKT:Auto : RBl:1080.060kHz VB:2.706kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 1387.92 46.85 54.80 -7.15 3L87 27.28 7.69 29.91 9.97 295 229 AVERAGE 1 240208 114,56 ------ ------ 9.4 748 7.1 2991 992 295 228 AVERAGE
TEL: 886-3-327-0868 Page Number : C3-30f 18

FAX: 886-3-327-0855
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Mode Band Edge
2400-2483.5_Bluetooth-LE_GFSK _CHO00_2402MHz
ANT 4
Pol. Vertical Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225 1
1050 1050
875 5
PEAK 74
00 00
! ittt
5.5t Firaberatih it kbt SZ‘SM
B0 30
Peak
115 115
2 20284 23468 23652 23834 LI 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHI6-HY
Condition: PEAK BE 74 3n 91280-1522 24328 VERTICAL Condition: PEAK 74 3m 912401522 240328 VERTICAL
: RB:1080.080kHz VBl: 3000, 808kHz SHT:Auto : RBli:1080.080kHz VEN: 3000, 08kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 137458 56.39 74.80 -17.61 4152 27.28 7.67 29.92 9.97 185 259 PEAK 1 240208 11698 ------ ------ 101,78 7.4 7.70 2991 9.92 185 259 PEAK
” Level (dBuVim) " Level (dBuV/m)
1225 1225 y
1050 1050
875 15
00 00
AVG_54
525 SZ‘SM
B0 30
Avg
115 115
2 20284 23468 23652 23834 LI 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHI6-HY
Condition: AVG_BE 54 3m 912801522 240328 VERTICAL Condition: AVG 54 3n 91280-1522 24328 VERTICAL
: RB:1080.060kHz VB:2.706kHz SWT:Auto : RBli:1080.060kHz VB:2.706kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G dW defn B B 8 a deg
1 1389.86 46.99 54.80 -7.01 3199 27.30 7.69 29.91 9.97 185 259 AVERAGE 1 240208 116,35 ------ ------ 0.3 2748 770 2991 9.92 185 259 AVERAGE
TEL: 886-3-327-0868 Page Number : C3-4 0f 18

FAX: 886-3-327-0855
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Report No. : FR451607B

Pol. Horizontal Vertical
1 ML&V&I{IIB!IWIH] " Level (dBuVim)
1225 1225
1050 o
815 15
PEAK 74 PEAK 74
00 700
525 AVG 54 s G 54
o o gt ey i m—— I S -y
1 W e el %«WW"‘ gt I
Peak gyl P
Avg 115 1
3000 6000, 9000, 1 15000, 18000 3000 6000, 9000. 1200, 15000, 18000
Frequency (MHz) Frequency (MHz)
Site  : 03CHIG-HY Site  : O3CHIG-HY
Condition: PEAK 74 3m 91260-1522 240328 HORIZONTAL Condition: PEAK 74 3m 91260-1522 240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux MPos TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBWV dB/m  dB dB _dB m deg FHz m du/m  dB dBw dB/m  dB dB _dB m  deg

1 4304.00 39.29 74.60 -34.71 62.81 3231 10.68 66.16 0.4

1 43B4.08 39.52 74.60 -34.48 62.24 3232 10.68 66.16 0.4 - .- PEAK

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C3-50f 18
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Report No. : FR451607B

Pol. Horizontal Vertical
LT LT
1225 1225
#15 i3
14.47G 1 1
ANG B4 ANG B4
~14.5G 528 7k
Avg W i . Bill T
118 1A
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (HHz) Frequency (NHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG 54 3n 91200-1522 240328 HORTZONTAL Condition: AVG 54 3n 91200-1522 240328 VEATICAL
LT LT
1225 1225
#15 i3
17.7G 100 100
MG 54 MG 5
~18G 528 7k
[ S ritar T W‘““*’HWM
Avg % il
118 1A
11 11780, 17800, 17800, 17340, 18000 1710 11780, 17800, 17880, 17840, 18000
Frequency (HHz) Frequency (NHz)
Site OICHIG-Y Site GICHIGAY

Condition: AVG 54 3n 91200-1522 240328 HORTZONTAL

Condition: AVG 54 3n 91200-1522 240328 VEATICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C3-6 of 18
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20
Mode Band Edge - L
2400-2483.5_Bluetooth-LE_GFSK _CH19_2440MHz
ANT 4
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225 i
1050 1050
875 15
PEAK 74
00 00
A ! A | . gabrervent i
525 525, ettt el e
B0 30
Peak
115 115
2 233, 2362 2388, Ut 244 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHI6-HY
Condition: PEAK BE 74 3n 91280-1522 248328 HORTZONTAL Condition: PEAK 74 3m 912801522 240328 HORTZONTAL
: RBl:1080.080kHz VBl: 3000, 808kHZ SHT:Auto : RBli:1080.080kHz VEI: 3000, 00BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 138592 56.27 74.80 -17.73 4L31 27.26 7.69 29.91 9.97 295 228 PEAK 1 2448.08 115,87 ------ ------ 100,57 27.68 7.68 29.99 9.92 295 220 PEAK
” Level (dBuVim) " Level (dBuV/m)
1225 1225 i
1050 1050
875 15
00 00
AVG_54
2 i SZ‘SM
B0 30
Avg
115 115
2 233, 2362 2388, Ut 244 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHI6-HY
Condition: AVG_BE 54 3m 912401522 240328 HORTZONTAL Condition: AVG 54 3n 91280-1522 248328 HORTZONTAL
: RB:1080.060kHz VBW:2.706kHz SWT:Auto : RBl:1080.060kHz VB:2.706kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 B73.31 46.58 54.80 -7.42 3172 27.28 7.66 29.92 9.97 295 229 AVERAGE 1 2448.08 11531 ----mn ---ee 16061 27.68 7.68 20.9 9.92 295 220 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C3-70f 18
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Pol. Horizontal

Fundamental

Level(BuVim)

14
14l)

125
105 \
o5

\ PEAK_BE 74
70

N 1

i
5, A ey a bt

Peak Blank
11!

2440 245, 2464, T6, 2488, 2500
Frequency (MHz)

Site + B3CHIG-HY
Condition: PEAK BE 74 3n 9120-1522 24328 HORTZONTAL
+ RBW: 1000, 060kHz VBN:3000.808KkHz ST:Auto

Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 249918 57.16 74.00 -16.84 4179 27.7% 7.63 29.88 9.97 295 228 PEAK

1o Letel [dBuVim)

Il
14l)

1225
105,

B75 \
o]

\ AVG_BE_54
52!

Avg Blank
11

2440 245, 2464, T6, 2488, 2500
Frequency (MHz)

Site + B3CHIG-HY
Condition: AVG_BE 54 3m 912801522 240328 HORTZONTAL
+ RBW:1000.060kHz VBW:2.700kHz SNT:Auto

Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 249952 47.47 54.80 -6.53 3218 27.7% 7.63 29.88 9.97 295 229 AVERAGE

TEL: 886-3-327-0868

Page Number : C3-80f 18
FAX: 886-3-327-0855
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20

Mode Band Edge - L

2400-2483.5_Bluetooth-LE_GFSK _CH19_2440MHz

ANT 4
Pol. Vertical Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225 1
1050 1050
875 15
PEAK 74
00 00
1 bt
5.5t " " ot et TSttt . “
B0 30
Peak
115 115
2 233, 2362 2388, Ut 244 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHI6-HY
Condition: PEAK BE 74 3n 91280-1522 24328 VERTICAL Condition: PEAK 74 3m 912401522 240328 VERTICAL
: RB:1080.080kHz VBl: 3000, 608kHZ SHT:Auto : RBli:1080.080kHz VEN: 3000, 08kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 1389.95 56.27 74.80 -17.73 4L.27 7.3 7.69 29.91 9.97  1e@ 257 PEAK 1 2448.08 116,08 ------ ------ 100,78 27.68 7.68 29.99 9.92 188 157 PEAK
” Level (dBuVim) " Level (dBuV/m)
1225 1225 i
1050 1050
875 15
00 00
AVG_54
525 T SZ‘SW
B0 30
Avg
115 115
2 233, 2362 2388, Ut 244 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHI6-HY
Condition: AVG_BE 54 3m 912801522 240328 VERTICAL Condition: AVG 54 3n 91280-1522 24328 VERTICAL
: RE:1080.060kHz VBW:2.700kHz SWT:Auto : RBli:1080.060kHz VB:2.706kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 1363.82 46.74 54.80 -7.26 3189 27.20 7.65 29.92 9.97 108 257 AVERAGE

Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg

1 248,

--------- 100,19 27.68 7.68 20.9 9.92 1@ 257 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C3-9 of 18
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Pol. Vertical

Fundamental

Level(BuVim)

14
14l)

125
105 \
o5

\ PEAK_BE 74
70

N -

Peak Blank
11!

2440 245, 2464, T6, 2488, 2500
Frequency (MHz)

Site + B3CHIG-HY
Condition: PEAK BE 74 3n 9120-1522 24328 VERTICAL
+ RBW: 1000, 060kHz VBN:3000.808KkHz ST:Auto

Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg
1 249818 56.96 74.00 -17.04 4158 27.7% 7.64 29.88 9.97 1e@ 257 PEAK

1o Letel [dBuVim)

Il
14l)

1225
105,

B75 \
o]

\ AVG_BE_54
52!

Avg Blank
11

2440 245, 2464, 2T6, 2488, 2500
Frequency (MHz)

Site + B3CHIG-HY
Condition: AVG BE 54 3m 912401522 240328 VERTICAL
+ RBW:1000.060kHz VBW:2.700kHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1249878 47.14 54.80 -6.86 3176 27.79 7.64 29.88 9.97 108 257 AVERAGE

TEL: 886-3-327-0868

Page Number : C3-10 of 18
FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451607B

Pol. Horizontal Vertical
JCCIL) Lo i)
1225 1225
1084 105
5 05
PEAK T4 PEAK T4
00 0.0,
25 VG5 Iy VG5
o 1 W"‘{' e | 1 WQ R P e S Sy
Peak [kas Ll e
AVg 115 1.
000 6000 9000, 1 15000, 18000 000 6000 9000, 1 15000, 14000
Frequency (MHz) Frequency (MHz)
Site + @3CHIG-HY Site + BICHIG-HY
Condition: PEAK 74 3m 91200-1522 240328 HORIZONTAL Condition: PEAK 74 3m 91200-1522_240328 VERTICAL
Linit Read  Ant Cable Preamp  Auwx  APos  TPos Linit Read  Ant Cable Preamp  Auwx APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 4880.00 4115 74.00 -32.85 63.23 32.62 10.88 e6.2 0.4 - -- PEAK 1 4380.00 40.9 74.60 -33.10 62,98 32.62 10.88 66.02 @44 - - PEAK
1 732008 45.81 74.60 -28.19 60.69 36.78 13.36 65.46 6.4 -- -- PEAK 2 730.08 45.61 74.00 -28.39 6B.49 36.78 13.36 65.46 0.4 - -- PEAK
TEL: 886-3-327-0868 Page Number 1 C3-11 of 18

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT

Report No. : FR451607B

Pol.

Horizontal Vertical
meel{annn] 14“memmmn)
105 105
#15 i3
14.47G 1 1
MG 54 MG 54
~14.5G 528 7k
118 1A
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (NHz) Frequency (NHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG 54 3n 91200-1522 240328 HORTZONTAL Condition: AVG 54 3n 91200-1522 240328 VEATICAL
meel{annn] 14“memmmn)
105 105
#15 i3
17.7G 100 100
MG 54 MG 54
~18G 528 7k
— ———n| T i e 1 —— W"'—"“—WMW
Avg % il
118 1A
11 11780, 17800, 17800, 17340, 18000 1710 11780, 17800, 17880, 17840, 18000
Frequency (HHz) Frequency (NHz)
Site OICHIG-Y Site GICHIGAY

Condition: AVG 54 3n 91200-1522 240328 HORTZONTAL

Condition: AVG 54 3n 91200-1522 240328 VEATICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C3-12 of 18




FCC RADIO TEST REPORT

sPoRTON LAS. Report No. : FR451607B
21
Mode Band Edge
2400-2483.5_Bluetooth-LE_GFSK _CH39_2480MHz
ANT 4
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225 1
1050 1050
875 15
PEAK BE 74 PEAK 74
00 00
1
b Moo hobd Mratsttstityrpotacl
525 SZ‘SMWMWWWMWMWM
B0 30
Peak
115 115
2480 244, 2488, 19 256 2500 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHI6-HY
Condition: PEAK BE 74 3n 91280-1522 248328 HORTZONTAL Condition: PEAK 74 3m 912801522 240328 HORTZONTAL
: RBl:1080.080kHz VBl: 3000, 808kHZ SHT:Auto : RBli:1080.080kHz VEI: 3000, 00BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 248366 58.51 74.80 -15.49 43,13 27.7% 7.64 29.88 9.97 356 222 PEAK 1 2480.08 117,55 ----mn ---ome 162,17 7.7 7.65 29.89 9.92  3/6 222 PEAK
” Level (dBuVim) " Level (dBuV/m)
1225 1225 1
1050 1050
875 15
00 00
AVGBE B4 AVG_54
525 j SZ‘SM_‘_,
B0 30
Avg
115 115
2480 244, 2488, 19 5. 2500 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHI6-HY
Condition: AVG_BE 54 3m 912401522 240328 HORTZONTAL Condition: AVG 54 3n 91280-1522 248328 HORTZONTAL
: RB:1080.060kHz VBW:2.706kHz SWT:Auto : RBl:1080.060kHz VB:2.706kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 248356 49.74 54.80 -4.26 34.36 2770 7.64 29.88 9.97 356 222 AVERAGE 1 2480.08 116,87 ------ ------ 16149 27,70 7.65 29.89 9.92 356 222 AVERAGE
TEL: 886-3-327-0868 Page Number : C3-13 of 18

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451607B

Pol. Vertical Fundamental
gL 0B gLl B
1225 1225 1
105 r\\ 105
815 5
\ PEAK BE 74 PEAK 74
00 00
] 3
o oot PR . . Y. | " ek g AR A "
30 350
Peak
11 1.
2480 2484, 2488, 19 2% 2500 1000 1400, 1800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3n 9120-1522 24328 VERTICAL Condition: PEAK 74 3m 912801522 240328 VERTICAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto + RBI: 1009, 668kHz VBi: 3800, 008Ktz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 248528 58.38 74.00 -15.62 43.08 2779 7.64 29.88 9.97 1o 289 PEAK 1 2450.08 118.03 ------ ------ 162,65 27.7% 7.65 29.89 9.92 189 289 PEAK
gL 0B gLl B
1225 1225
105 \ 105
815 5
00 00
\ AVGBE 54 AVG_54
52, = 525 ]
30 350
Avg
11 1.
2480 2484, 2488, 149 2% 2500 1000 1400, 800, 2200, 2600, 000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: AVG BE 54 3m 912401522 240328 VERTICAL Condition: AVG 54 3n 91280-1522 24328 VERTICAL
+ RE:1000. 0BkHz VBi:2.700kHz SWT:Auto + RBI: 1009, 088kHZ VBi:2.780kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 248356 49.89 54.80 -4.11 3451 2779 7.64 29.88 9.97 108 289 AVERAGE 1 2480.08 117,35 ----mn -ooee 16197 27.7% 7.65 29.89 9.92 18@ 289 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C3-14 of 18



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451607B

Pol. Horizontal Vertical
- Level dBuim) - Level dBuvim)
1225 1225
1084 105
5 05
PEAK T4 PEAK T4
00 0.0,
05 AVG_54 Iy NG54
| 1 bbb st 1 MWW“WW‘“ S LV
Pttt b it
Peak %0 %0
AVg 115 1.
000 6000, 9000, 1 15000, 18000 000 000, 9000, 1 15000, 14000
Frequency (MHz) Frequency (MHz)
Site + @3CHIE-HY Site + BICHIG-HY
Condition: PEAK 74 3m 91200-1522 240328 HORIZONTAL Condition: PEAK 74 3m 91200-1522_240328 VERTICAL
Linit Read  Ant Cable Preamp  Auwx  APos  TPos Linit Read  Ant Cable Preamp  Auwx APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 4960.00 41.34 74,00 -32.66 62,65 33.02 1109 65.87 @.45 - .- PEAK 1 4960.00 40.83 74.60 -33.17 62,14 3300 109 65.87 @45 - - PEAK
1 744000 44.68 74.60 -29.32 59.95 36.32 13.48 65.47 6.48 - -- PEAK 1 THp.08 44.17 74.00 -29.83 59.44 36,32 13.48 65.47 048 - -- PEAK
TEL: 886-3-327-0868 Page Number 1 C3-15 of 18

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT

Report No. : FR451607B

Pol. Horizontal Vertical
LT LT
1225 1225
#15 i3
14.47G [ [l
MG 54 MG 5
~14.5G 528 7k
118 1A
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (MHz) Frequency (NHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG 54 3n 91200-1522 240328 HORTZONTAL Condition: AVG 54 3n 91200-1522 240328 VEATICAL
LT LT
1225 1225
#15 i3
17.7G 100 100
MG 54 MG 5
~18G 528 7k
B TR - o tterem i, R A s
Avg %l il
118 1A
11 11780, 17800, 17800, 17340, 18000 1710 11780, 17800, 17880, 17840, 18000
Frequency (HHz) Frequency (NHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG 54 3n 91200-1522 240328 HORTZONTAL Condition: AVG 54 3n 91200-1522 240328 VEATICAL
TEL: 886-3-327-0868 Page Number : C3-16 of 18

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451607B

Pol. Horizontal Vertical
Level (dBuVim) Level (dBuVim)
0. 0.
60. 60,
[ Qp)
N B
— —
o oo
4
2 § 2 [
300 \ L] o i 300 PRI
PRTRYLY SN Ul N 3 IR st
2 W i asdon ™ a0 ,.M v, L ik
QP/ 1 0
10,001 100
Peak 30 yri 48, 612, 806. 1000 30 4. 48, 612, 806. 1000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: QP 3m CBL6L11D&0GB02N100IN-06 47028 & B6 HORIZONTAL Condition: QP 3n (BL6L11D400B02NIDRIN-06 47020 & B6 VERTICAL
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m  dB dBuV dB/m B 0B dB o deg MHz dBuV/m dBu/m  dB dBuV dB/m B A8 dB cm deg
1 38.97 21.52 40.00 -18.46 29.29 23.95 .72 3.4 @.00 - - Peak 1 41.64 3190 40.80 -8.10 44.95 18.57 .85 32.47 @.ee lee 327 QP
2 19878 32.33 43.50 -11.17 47.83 14.93 L1.96 32.39 0.00 - - Peak 2 196.84 30.01 43.50 -13.49 45,55 14.89 1.95 32.38 0.00 - -- Peak
327250 30,91 46.80 -15.89 42,13 18.84 2.36 32.42 0.00 - - Peak 3 267.65 25.84 46.60 -20.96 35.80 19.32 2.34 3142 0.08 - -- Peak
4 28414 3491 46.00 -11.09 45.94 18.96 2.42 32.41 @.00 - - Peak 4 288.02 29.02 46.00 -16.98 39.99 19.88 2.45 32.41 @.00 - -- Peak
5 73.16 28.80 46.80 -17.20 29.37 27.95 4.06 32.58 0.00 - - Peak 5 756,53 29.69 46.80 -16.31 29.95 28.14 4.11 3251 0.00 - -- Peak
6 93.10 30.83 46.80 -15.17 27.95 38.85 4.58 31.67 0.00 - -- Peak 6 937.92 31.95 46.80 -14.05 28.73 38.32 4.52 3L.62 0.00 -- -- Peak
TEL: 886-3-327-0868 Page Number 1 C3-17 of 18

FAX: 886-3-

327-0855



ssamanas. FCC RADIO TEST REPORT Report No. : FR451607B

Pol. Horizontal Vertical
1 MLMI{IIB!IWIH] " Level (dBuVim)
1225 1225
1050 o
815 15
PEAK 74 PEAK 74
00 700
AVG_54 AVG_54
525 525
1
Peak 50 v 50 W
175 f.
16000 19600, . 22800, 24400, 26000 18000 19600, na, 22800, 24400, 26000
Frequency (MHz) Frequency (MHz)
Site  : 03CHIG-HY Site  : O3CHIG-HY
Condition: PEAK 74 In SHF_0A393 231124 HORTZONTAL Condition: PEAK 74 Im SHF_0R993 231124 VERTICAL
Linit Read  Ant Cable Preamp  Auwx APos  TPos Linit Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuv/m dBuV/m  dB dBwV dB/m dB dB_dB m deg Mﬂzmdﬁu\”n & dewv dB/m dB dB_dB m  deg
1 36431 39.51 74.60 -34.49 S6.81 39.27 7.2 5335 4954 - .- PR 1 25M158 38.7@ 74.60 -35.30 55.14 9.8 7.12 5338 -5 - - PEAK
TEL: 886-3-327-0868 Page Number : C3-18 of 18

FAX: 886-3-327-0855



samranas. FCC RADIO TEST REPORT Report No. : FR451607B
C4-1. Radiated Spurious Emission Test Modes
Band Data
Mode Antenna Modulation Channel Frequency RU | Remark
(MHz) Rate
Mode 22 2400-2483.5 Bluetooth-LE_GFSK 01 2404 2Mbps - -
Mode 23 2400-2483.5 Bluetooth-LE_GFSK 19 2440 2Mbps - -
Mode 24 2400-2483.5 Bluetooth-LE_GFSK 38 2478 2Mbps - -
C4-2. Summary of each worse mode
Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) | (dBuV/m) @ (dBuV/m) (dB) Avg.
Bluetooth-LE_GFSK | 01 | 2388.49 45.64 54.00 -8.36 H Avg. Pass - Band Edge
22
Bluetooth-LE_ GFSK | 01 | 4808.00 39.89 74.00 -34.11 \% Peak @ Pass - Harmonic
Bluetooth-LE_GFSK | 19 | 2487.70 46.12 54.00 -7.88 \% Avg. Pass - Band Edge
23
Bluetooth-LE_ GFSK | 19 | 7320.00 44.41 74.00 -29.59 H - Pass - Harmonic
Bluetooth-LE_GFSK | 38 | 2483.70 46.36 54.00 -7.64 H Avg. Pass - Band Edge
24
Bluetooth-LE_ GFSK | 38 | 7434.00 45.07 74.00 -28.93 \% Peak @ Pass - Harmonic
TEL: 886-3-327-0868 Page Number : C4-10f 15

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FR451607B

Pol. Horizontal Fundamental
gl oB) gLl B
1225 1225
105 J 105
815 5
/ PEAK 74
00 00
£,5lest st " " ! " ..J 5 b I o
30 350
Peak
11 1.
Al 20288 2418 23664 23852 24M 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3n 9120-1522 24328 HORTZONTAL Condition: PEAK 74 3m 912801522 240328 HORTZONTAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto + RBI: 1009, 068kHz VBil: 3800, 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 138083 55.75 74.00 -18.25 40.87 27.28 7.6 29.92 9.9 175 VI PEM 1 2404.00 186,27 ------ ------ 9115 2740 771 .91 9.92 175 TIPEAK
gl oB) gLl B
1225 1225
105 105
815 5
00 J 00
i ; i VG54
* - - pam—
35.u W
Avg
11 1.
Al 2088 2418 23664 23852 24M 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: AVG_BE 54 3m 912801522 240328 HORTZONTAL Condition: AVG 54 3n 91280-1522 24328 HORTZONTAL
+ RE:1000. 06kHz VBi: 1.000kHz SWT:Auto + RBI: 1009, 068kHZ VBi: 1.000kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 1388.49 45.64 54.00 -B.36 30.66 27.28 7.69 29.91 9.9 175 71 AVERAGE 1 2404.00 184,63 ------ ------ 89.51 27.48 7.71 2991 9.92 175 71 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 C4-20f 15




SPORTON LAB.

FCC RADIO TEST REPORT

Report No

. FR451607B

Pol. Vertical Fundamental
gl oB) gLl B
1225 1225
105 105
815 5
/ PEAK 74
00 00
52.r‘ PR Db ! & } 5251 Vi T WL Hparat]
30 350
Peak
11 1.
Al 2088 2418 23664 23852 24M 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3n 9120-1522 24328 VERTICAL Condition: PEAK 74 3m 912801522 240328 VERTICAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto + RBI: 1009, 668kHz VBi: 3800, 008Ktz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 137495 56.08 74.80 -17.92 4L 27.28 7.67 29.92 9.97  4e@ 223 PEAK 1 240408 99.07 ------ ------ 83.95 7.48 7.71 2991 9.92 4@ 223 PEAK
gl oB) gLl B
1225 1225
105 105
815 5
00 ( 00
/ VG54
525 7 ] 525
P R
35.u W
Avg
11 1.
Al 2088 2418 23664 23852 24M 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: AVG BE 54 3m 912401522 240328 VERTICAL Condition: AVG 54 3n 91280-1522 24328 VERTICAL
+ RE:1000. 06kHz VBi: 1.000kHz SWT:Auto + RBI: 1009, 068kHZ VBi: 1.000kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 138097 45.51 54.00 -B.49 30.62 27.21 7.68 29.92 9.97 408 223 AVERAGE 1 240400 97.48 ------ ------ 8236 27.48 7.71 2991 9.92 4@ 223 AVERAGE
TEL: 886-3-327-0868 Page Number : C4-30f 15

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451607B

Pol. Horizontal Vertical

1 HLM{HB!IWIH) " Level (dBuVim)

1225 1225

1050 o

815 15

PEAK 74 PEAK 74
00 700
AVG 54 AVG_54
i3 b A 29 T e U Y
i A [Ty
Peak P P
Avg 115 1
3000 6000, 9000, 12000, 15000, 18000 3000 6000, 9000. 1200, 15000, 18000
Frequency (MHz) Frequency (MHz)
Site  : 03CHIG-HY Site  : O3CHIG-HY
Condition: PEAK 74 3m 91260-1522 240328 HORIZONTAL Condition: PEAK 74 3m 91260-1522 240328 VERTICAL
Linit Read  Ant Cable Preamp  Aux MPos TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuvfm dBuV/n B BV dB/m B A8 A8 m  deg Mz dBu/m dBuV/n B BV dB/m B A8 B deg
1 4308.08 39.75 74.80 -34.25 62.45 3133 10.69 66.16 0.4 PEAK 1 4306.08 39.59 74.60 -34.11 62.59 32.33 10.69 66.16 0.4 - .- PEAK

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C4-4 of 15




ssamanas. FCC RADIO TEST REPORT

Report No. : FR451607B

Pol. Horizontal Vertical
LT LT
1225 1225
#15 i3
14.47G 1 1
ANG B4 ANG B4
~14.5G 528 7k
Avg 30 R A T Bl S St A A N
118 1A
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 149, 14500
Frequency (MHz) Frequency (NHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG 54 3n 91200-1522 240328 HORTZONTAL Condition: AVG 54 3n 91200-1522 240328 VEATICAL
LT LT
1225 1225
#15 i3
17.7G 100 100
MG 54 MG 5
~18G 528 7k
——— wﬂmm—u—..w,—nw”'“"“_ s WMM"”"’W
Avg W -
118 1A
11 11780, 17800, 17800, 17340, 18000 1710 11780, 17800, 17880, 17840, 18000
Frequency (MHz) Frequency (NHz)
Site OICHIG-Y Site GICHIGAY

Condition: AVG 54 3n 91200-1522 240328 HORTZONTAL

Condition: AVG 54 3n 91200-1522 240328 VEATICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C4-50f 15




FCC RADIO TEST REPORT

SPORTON LAB.

Report No. : FR451607B

23
Mode Band Edge - L
2400-2483.5_Bluetooth-LE_GFSK _CH19_2440MHz
ANT 4
Pol. Horizontal Fundamental
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1054 1050 1
875 15
PEAK 74
00 00
! P
525 4 s . bbedralod bt " 525 WMMWWWWWWWMW !
B0 30
Peak
115 115
2 233, 2362 2388, Ut 244 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHI6-HY
Condition: PEAK BE 74 3n 91280-1522 248328 HORTZONTAL Condition: PEAK 74 3m 912801522 240328 HORTZONTAL
: RBl:1080.080kHz VBl: 3000, 808kHZ SHT:Auto : RBli:1080.080kHz VEI: 3000, 00BkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dn B G2 W defm B B BB deg Wz B G W defn B B 8 deg
1 348,22 56.12 74.00 -17.80 4141 27.18 7.62 29.93 9.97 308 198 PEAK 1 2440.00 184,32 ------ ---oee 89.62 27.66 7.68 29.9 9.92 30@ 198 PEAK
” Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
875 15
00 00
AVG_54
525 1 525
M
B0 30
Avg
115 115
2 233, 2362 2388, Ut 244 1000 1400, 1800, 2200, 2600, 000
frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHI6-HY
Condition: AVG_BE 54 3m 912401522 240328 HORTZONTAL Condition: AVG 54 3n 91280-1522 248328 HORTZONTAL
: RB:1080.060kHz VB:1.000kHz SWT:Auto : RBli:1080.060kHz VB:1.000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 1389.56 45.51 54.80 -8.49 3,51 27.30 7.69 29.91 9.97 308 199 AVERAGE

Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 2448.08 182.66 ------ ------ 87.36 27.66 7.68 29.9 9.92 308 199 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
gL 0B
1225
105
815
\ PEAK BE 74
00
\ . !
) i \ ki, -
30
Peak Blank
11
44 45 2464, U6 2488 2500
Frequency (MHz)
Site + B3CHIG-HY
Condition: PEAK BE 74 3n 9120-1522 24328 HORTZONTAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 248898 56.39 74.80 -17.61 4L.01 27.7% 7.64 29.88 9.97 308 198 PEAK
gL 0B
1225
105
815
00 \
\ AVG_BE 54
52, L 7
30
Avg Blank
11
44 45 2464, U6 2488 2500
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG_BE 54 3m 912801522 240328 HORTZONTAL
+ RE:1000. 06kHz VBi: 1.000kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 248608 46.09 54.80 -7.91 30.71 27.7% 7.64 29.88 9.97 308 199 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C4-7of 15

FAX: 886-3-327-0855
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Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225
105 105 1
815 5
H PEAK T4
100 700
o, i ! Y L / Lk " ]
525t . 528 i - &
30 350
Peak
1 17!
Al 233, 262 2388, Ut 244 1000 1400, 800, 2200, 2600, 000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3n 9120-1522 24328 VERTICAL Condition: PEAK 74 3m 912801522 240328 VERTICAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto + RBI: 1009, 668kHz VBi: 3800, 008Ktz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 1376.43 56.66 74.80 -17.34 4179 27.28 7.67 29.92 9.97  4p@ 237 PEAK

1 2048.80 99.54 -----r ----ee B4.24 27.60 7.68 29.99 9.92 409 237 PEAK
g2l (B g2l (Bim)
1225 1225
105, 105, [
875 875
00 } 00
s / s AVG_54)
| SN —
—
350 350
Avg
11 1.
0 2336, 2362, 2388, 414, 2440 1000 1400, 800, 2200, 3000
Frequency (MHz) Frequency (MHz)

Site + B3CHIG-HY
Condition: AVG BE 54 3m 912401522 240328 VERTICAL
+ RBW:1000.060kHz VBN:1.000kHz SWT:Auto

Site + B3CHIG-HY
Condition: AVG 54 3n 91280-1522 24328 VERTICAL
+ REN:1060.060kHz VBW:1.090kHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux  Afos  TPos

Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 D874 45.73 54.80 -8.27 30.76 27.27 7.69 29.91 9.97 408 237 AVERAGE 1204808 97.97 ----mn -ooeee 82.67 27.66 7.68 29.9 9.92 48@ 237 AVERAGE

TEL: 886-3-327-0868

Page Number : C4-8 of 15
FAX: 886-3-327-0855
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Pol. Vertical Fundamental
gL 0B
1225
105
815
\ PEAK BE 74
00
\ |
5] e oo b ettt
30
Peak Blank
11
44 45 2464, U6, 2488 2500
Frequency (MHz)
Site + B3CHIG-HY
Condition: PEAK BE 74 3n 9120-1522 24328 VERTICAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg
1 2497.06 56.25 74.80 -17.75 40.88 27.7% 7.63 29.88 9.97  4p@ 237 PEAK
gL 0B
1225
105
815
00 \
o \ AVG_BE 54
|
30
Avg Blank
11
44 45 2464, U6 2488 2500
Frequency (MHz)
Site + B3CHIG-HY
Condition: AVG BE 54 3m 912401522 240328 VERTICAL
+ RE:1000. 06kHz VBi: 1.000kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg
1 28778 46,12 54.80 -7.80 30.74 2779 7.64 29.88 9.97 40 237 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C4-9 of 15

FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR451607B

Pol. Horizontal Vertical
JCCIL) Lo i)
1225 1225
1084 105
5 05
PEAK T4 PEAK T4
00 0.0,
05 AVG_54 Iy NG54
Y i, i " ——
WWWQ A A g | M e— o, iy
Peak L1 %0 o
AVg 115 1.
000 6000 9000, 1 15000, 18000 000 6000 9000, 1 15000, 14000
Frequency (MHz) Frequency (MHz)
Site + @3CHIE-HY Site + BICHIG-HY
Condition: PEAK 74 3m 91200-1522 240328 HORIZONTAL Condition: PEAK 74 3m 91200-1522_240328 VERTICAL
Linit Read  Ant Cable Preamp  Auwx  APos  TPos Linit Read  Ant Cable Preamp  Auwx APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mhz dBuv/m dBuv/n  dB dBWV dB/m B dB

1 4880.00 39.81 74.00 -34.19 61.89 32.62 10.88 e6.02 0.4
1 732000 44.41 74.60 -29.59 59.29 36.78 13.36 65.46 0.4

1 4580.00 39.46 74.00 -34.34 6134 32.62 10.88 ee.02 044 - -
1 730.08 43.95 74.60 -30.84 58.84 3678 13.36 65.46 0.4 - -

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number
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SPORTON LAB.

Report No. : FR451607B

Pol. Horizontal Vertical
14‘"‘Le\rel{mnmn) 14“memlnmn)
105 105
#15 i3
14.47G [ [l
MG 54 MG 54
~14.5G 528 7k
Avg fl RS SV A — JENWWW_HMM N —
118 1A
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (NHz) Frequency (NHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG 54 3n 91200-1522 240328 HORTZONTAL Condition: AVG 54 3n 91200-1522 240328 VEATICAL
14‘"‘Le\rel{mnmn) 14“memlnmn)
105 105
#15 i3
17.7G 100 100
MG 54 MG 54
~18G 528 7k
| - MMWMMW"M VR N JUR P EUR S N [ e -
Avg % %l
118 1A
11 11780, 17800, 17800, 17340, 18000 1710 11780, 17800, 17880, 17840, 18000
Frequency (HHz) Frequency (NHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG 54 3n 91200-1522 240328 HORTZONTAL Condition: AVG 54 3n 91200-1522 240328 VEATICAL
TEL: 886-3-327-0868 Page Number : C4-11 of 15

FAX: 886-3-327-0855
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Report No. : FR451607B

Pol. Horizontal Fundamental
gl oB) gLl B
1225 1225
1
105 \ 105
815 5
PEAK BE 74 PEAK 74
00 00
1 v
ol b ) R bt e s
52. 52. i by
30 350
Peak
11 1.
un 4824 24868 42 5 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3n 91280-1522 248328 HORTZONTAL Condition: PEAK 74 3m 912801522 240328 HORTZONTAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto + RBI: 1009, 068kHz VBil: 3800, 008Ktz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 249838 56.43 74.80 -17.57 4105 27.7% 7.64 29.88 9.97 108 389 PEAK 1 2478.08 189.39 ------ ---oee 0483 27.68 7.65 29.89 9.92 180  3@9 PEAK
gl oB) gLl B
1225 1225
1
105 105
815 5
00 00
AVGBE 34 AVG_54
52, T 525
N
35.u s
Avg
11 1.
un 4824 24868 42 5 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: AVG_BE 54 3m 912801522 240328 HORTZONTAL Condition: AVG 54 3n 91280-1522 24328 HORTZONTAL
+ REW:1000. 06kHz VBi: 1.000kHz SWT:Auto + RBI: 1009, 068kHZ VBi: 1.000kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 28370 46.36 54.80 -7.64 30.98 2770 7.64 29.88 9.97 108 309 AVERAGE 1 2478.08 187.77 ------ ----m- 9241 27.68 7.65 29.89 9.92 180 389 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C4-12 of 15
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Pol. Vertical Fundamental
gl oB) gLl B
1225 1225
1
105 105
815 5
PEAK BE 74 PEAK 74
00 00
\\‘w " . ! ot . et
52. 52.5“%' " N} o il
30 350
Peak
11 1.
un 4824 24868 42 5 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: PEAK BE 74 3n 9120-1522 24328 VERTICAL Condition: PEAK 74 3m 912801522 240328 VERTICAL
+ RE: 1000, 068kHz VBi: 3000, 000kHzZ SHT:Auto + RBI: 1009, 668kHz VBi: 3800, 008Ktz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dE B A8 o deg Mz dBuV/m dBW/m  d6 BV dBfm  dE B A8 m  deg
1 249845 56.61 74.80 -17.39 4124 27.7% 7.63 29.88 9.97 357 246 PEAK 1 2478.08 11821 ------ ------ 94,85 27.68 7.65 29.89 9.92 357 246 PEAK
gl oB) gLl B
1225 1225
1
105 105
815 5
00 00
AVGBE 34 AVG_54
52, 525
I
p——
30 350
Avg
11 1.
un 4824 24868 42 5 2500 1000 1400, 800, 2200, 000
Frequency (MHz) Frequency (MHz)
Site + B3CHIG-HY Site + B3CHIG-HY
Condition: AVG BE 54 3m 912801522 240328 VERTICAL Condition: AVG 54 3n 91280-1522 24328 VERTICAL
+ REN:1000. 06kHz VBi: 1.000kHz SWT:Auto + RBI: 1009, 068kHZ VBi: 1.000kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  Afos  TPos Linit Read  Ant (able Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBu/m  dB dBw dB/m  dB B A8 o deg Mz dBuV/m dBW/m  db BV dBfm  dE B A8 m  deg
1 248354 46.38 54.80 -7.78 30.92 27.7% 7.64 29.88 9.97 357 246 AVERAGE 1 2478.08 188.54 ------ ------ 93.18 27.68 7.65 29.89 9.92 357 246 AVERAGE

TEL: 886-3-327-0868

Page Number 1 C4-13 of 15
FAX: 886-3-327-0855
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FCC RADIO TEST REPORT

Report No. : FR451607B

Pol. Horizontal Vertical
JCCIL) Lo i)
1225 1225
1084 105
5 05
PEAK T4 PEAK T4
00 0.0,
05 AVG_54 Iy NG54
] 1 MWMWWWMWW 1 MMMQ T " P, vt
it o~ bt
Peak %0 %0
AVg 115 1.
000 6000, 9000, 1 15000, 18000 000 000, 9000, 1 15000, 14000
Frequency (MHz) Frequency (MHz)
Site + @3CHIE-HY Site + BICHIG-HY
Condition: PEAK 74 3m 91200-1522 240328 HORIZONTAL Condition: PEAK 74 3m 91200-1522_240328 VERTICAL
Linit Read  Ant Cable Preamp  Auwx  APos  TPos Linit Read  Ant Cable Preamp  Auwx APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuV/n B dBV dB/m B A8 A8 o deg Mz dBuV/m dBuv/n B BV dB/m B A8 A8 o deg
1 49%.00 42.33 74.00 -31.67 63.67 33.01 1108 6588 @.45 - .- PEAK 1 4956.00 42.13 74.60 -31.87 63.47 3.0l 1108 65.88 @45 - - PEAK
1 743400 43.94 74.60 -30.86 50.20 36.33 13.47 65.46 6.48 - -- PEAK 2 743408 45.07 74.00 -28.93 60.33 36.33 13.47 65.46 048 - -- PEAK

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

: C4-14 of 15
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Report No. : FR451607B

Pol.

Horizontal Vertical
meel{annn] 14“memmmn)
105 105
#15 i3
14.47G 1 1
MG 54 MG 54
~14.5G 528 7k
118 1A
1un 1475, 148 14480, 1144, 14500 1un 14, 1482 14488, 1449, 14500
Frequency (MHz) Frequency (NHz)
Site OICHIG-Y Site GICHIGAY
Condition: AVG 54 3n 91200-1522 240328 HORTZONTAL Condition: AVG 54 3n 91200-1522 240328 VEATICAL
meel{annn] 14“memmmn)
105 105
#15 i3
17.7G 100 100
MG 54 MG 54
~18G 528 7k
e | WWWMW - I— R S
Avg % il
118 1A
11 11780, 17800, 17800, 17340, 18000 1710 11780, 17800, 17880, 17840, 18000
Frequency (HHz) Frequency (NHz)
Site OICHIG-Y Site GICHIGAY

Condition: AVG 54 3n 91200-1522 240328 HORTZONTAL

Condition: AVG 54 3n 91200-1522 240328 VEATICAL

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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FCC RADIO TEST REPORT Report No. : FR451607B

Appendix D. Duty Cycle Plots

Antenna

Band

Duty
Cycle(%)

T(us)

1/T(kHz)

VBW Setting

Bluetooth

LE for 1Mbps

60.58

378

2.65

2.7kHz

Bluetooth

LE for 1Mbps

60.58

378

2.65

2.7kHz

Bluetooth

LE for 2Mbps

56.80

1065

0.94

1kHz

AW~ W

Bluetooth

LE for 2Mbps

56.80

1065

0.94

1kHz

<Ant. 3>

[Spectrum Analyzer 1
|Swept SA
KEYSIGHT 1"[:“' 4
Rl :

#Atten 1048

Scale/Div 10 dB Ref Level 106,99 BV

"

iConter 2.480000000 GHz
Res BW 8 MHz

 Marker Table

Made  Trac
.

<Ant. 4>

e

Function

Bluetooth — LE for 1Mbps

Lo

Span 0 Hz
Sweep 2.00 ms (1001 pts)

Function Widih  Fund

o]

Select Marker

Normmal
Defia (&)

Fixed

oft
Defia Marker |
(Reset Delta)
Marver Table Counter
on
o
ki g

le Marke
on
off

Hatien 1008

Function

Bluetooth — LE for 2Mbps

#aug Typa: Powsr (RM;
g Froe Run

o]

Select Marker
Marker 3

Marker Wode

Nomal
Delia ()
Fixed

off

Della Marker
(Reset Del

Sweep 5.00 ms (1001 pts)

Function Width  Fund

i
Diagram

Al Marke

|Spectrum Analyzer 1
|Swept 54

Lot g

Bluetooth — LE for 1Mbps

{x Marker

Select Marker

Iarker Mode
Normal

Delta (&)

Fixed

[ DY P

g Type: Power (M|
Ty’ Froe Run

Feol Marker

Select Marker
Marker 3

AMkr3 1.875 ms|

TR P

Marker Wode
Normal

Delta (&)

Flxed

Function

Span 0 Hz

Sweep 2,00 ms (1001 pts)

Function Width  Functio

Span 0 Hz
Sweep 5.00ms (1001 pts)

Function  Functh

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Appendix E. Spot Check Evaluation on GTF7P, G3Y12

Conducted power test and radiated spurious emission test configurations were selected from the worst cases
identified in the reference model and tested to demonstrate the test data from reference model remains

representative for the variant model.

The deviation between the spot check and the referenced values is within 3dB, therefore data referencing is

justified according to the guidance in the ECR inquiry

A4RGXQ96 ' A4RGTF7P

Test Item Reference Variant Difference (dB)
Worst Result Check Result

Class & CHst2 20.28 22 o
o 7o
o ook
T R e i
Conducted Power mﬁﬂ;g% gal‘:nggi(ggf?S) 2470 2499 0.0
e e ey ar ek
mﬁﬁ' i\llsBr:]LsQPSK Low 218 2502 o0
\zl\évl\\;ﬁg ;II'EBTQPSK High 24.83 2458 0%
\{\évn\;ﬁg yeiglli BPSK Low 24.88 2a 8 o0t
\SIVI\mAz’\IlgBRZgngSK Low 2519 2492 o2
e ey ot oo
A4RGXQ96 A4RGTF7P
Test Item Mode ANT Reference Variant Difference (dB)
Worst Result Check Result
?BTR 1Mbps CH39) 4 20.69 2059 010
?BLEE/;JbEsD?:ng) 4 20.20 2016 004
(eMops Crize) : 20.50 2030 o
(C(Zjanrg;Jcted Power ?ZIRAEbgsS CA33KB_)FHSS 4 20.29 20.12 0.17
(V.Y"E'zé"é%'é Full RU) 43 23.98 2385 o
e
o
TEL: 886-3-327-0868 Page Number : E1l of E4

FAX: 886-3-327-0855
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A4RGXQ96 ' A4RGTF7P

Test Item Reference Variant Difference (dB)
Worst Result Check Result

FESTETh 25.45 23.86 159
Radiated

Eﬁ#glso.gﬁ NFC 13.56MHz - -3.19 -3.27 0.08
(dBuV/m)

\élm,gg GSM 850 0 -18.90 -21.23 2.33

\éﬁ\éﬁg GSM 1900 2 -20.77 -22.79 2.02

\évm/iglzwcom Band V . 1197 43.94 2.02

s, [ [ we | wa

caiaes [SEOEEEEES [0 [ we |

L O T

m

aem \é\{)vl\\lllﬁ’: i\IIEqugPSK High ! 2965 SL0s 149

mﬁ'ﬁ i\IIEBTBPSK Low 0 2164 L8 02

\1/\(/)\%’;‘ ?F?BTSPSK Low ! 3523 3003 059

MRS, [+ | we | wa

\é\évl\\lllﬁ’: i\IIEBTléPSK Mid 2 122z ST 210

WWAN NR n77 HPUE (27Q) 6 o 2269 19

20MHz 1RB1 BPSK Low A -37.09 -39.98 2.89

] A4RGXQ96 A4RGTE7P
Test Item Reference Variant Difference (dB)
Worst Result Check Result
BT
(BR 1Mbps CH78) 4 -16.58 -19.44 2.86
BLE / BT EDR
(BLE 1Mbps CH39) 4 -4.11 -6.08 1.97
BLE CS GFSK_DTS
Radiated Souri (2Mbps CH76) 3 -1.95 -2.16 0.21
aalate purious
Emission (leﬁbcss CA§7K€)FHSS 3 -10.53 11160 1.16
Gl WiFi 2 4GH
-1 2. z
(HE20 CH12 Full RU) 4+3 -1.58 -2.78 1.20
WiFi 5GHz
(HE20 CH136 Full RU) Gt -1.52 -2.24 0.72
WiFi 6GHz
(11a CH001) 4+3 -1.89 -2.39 0.50

Note: BLE CS means BLE Channel Sounding.

TEL: 886-3-327-0868 Page Number : E2 of E4
FAX: 886-3-327-0855
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Reference detail Section

Rule Part & Reference Type Grant/

Equipment Wireless - Reference Full report
Rule Part Frequency FCC ID Permissive .
Class  Technology Band (Parent) Change Exhibit referenced (Variant)
§15.247 -
15C DTS BLE > AGHzZ A4RGXQ96 | Original Grant GXQ96_FCC Part 15C BLE Y A4RGTF7P
TEL: 886-3-327-0868 Page Number : E3 of E4

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR451607B

List of Measuring Equipment

Instrument | Brand Name Model No. Serial No. [Characteristics Cal:;)arltegion Test Date Due Date Remark
LOOP Antenna ggm‘;é‘ HFH2-22 100488 | 9 kHz~30 MHz | Sep. 12, 2023 AXSé,of’z,zgggj Sep. 11, 2024 (Oggiigff’:\()
Bilog Antenna TVIVESE%\‘I?‘ (%lef)gr\ljllgj-ogé 63303 & 001 | 30MHz~1GHz | Oct. 15, 2023 A:L?élof'z'zggz“; Oct. 14, 2024 (osgii;i?:y)
38;%@?1?1‘;’1 ETS-Lindgren 3117 00227880 | 1GHz~18GHz | Oct. 04, 2023 A:S;f;%:; Oct. 03, 2024 (Oggaigf?g\()
Double Ridged N -
G:indt(; :rlgm RFSPIN DRH18-E  |LE2CO3AL8EN| 1GHz~18GHz | Jul. 11, 2024 A:Sé,of'g,zgg; Jul. 10, 2025 (oggg?gﬁv)
SHl:riSrfngom SCH\A(’:?(RZBE BBHA 9170 1223 18GHz~40GHz | Jun. 24, 2024 AXSé,of’z,zgéﬁj Jun. 23, 2025 (Oggiigff’:\()
Amplifier SONOMA 310N 421580 | 30MHz~1GHz | Jul. 14, 2024 A:Sg_offgg;[ Jul. 13, 2025 (osg:i;;iﬂy)
Amplifier EMEC EMO1G18GA 060876 | 1GHz~18GHz | Sep. 28, 2023 A:Sﬁf%;‘[ Sep. 27, 2024 (osgiigii?:\()
Preamplifier EMEC EM18G40G 060871 | 18GHz~40GHz | Aug. 30, 2023 A:SQ_OT'ZYZSS;‘; Aug. 29, 2024 (Osggi;i_o:\()
iﬁ’g;rzuer? Keysight N9010B MY62170358 | 10Hz~44GHz | Aug. 28, 2023 A,i'i;,,ofé,zgg;{ Aug. 27, 2024 (o?gaﬁig—?\()
G:r:ge';;‘t'm ';é’mzs SMW200A 111391 N/A Jan. 23, 2024 A:Sﬁf%;‘[ Jan. 22, 2025 (osgiigii?:\()
RF Cable gﬂﬁﬁi; SUCOFLEX 102| 803951/2 9K~30M | Mar. 06, 2024 A:Sg_of’zzgé;‘[ Mar. 05, 2025 (Osgﬁ;ﬁﬂ()
RF Cable | o oS> | SUCOFLEX 102 812‘/123,982/56513‘/15 30MHz~40GHz | Oct. 24, 2023 AX3§,°f§,2§§§ , | oct. 23, 2024 (osgiigii?:\()
Hygrometer | TECPEL DTM-303A TP211568 N/A Oct. 30, 2023 A:Sé_of;%:; Oct. 29, 2024 (Osggi;if’:\()
Controller EMEC EM 1000 N/A taagngz'nﬁ\;gst N/A AXSE;,,Of'z,Zggg " N/A ( o?g:igiigjv)
AntennaMast |  EMEC AM-BS-4500-B N/A 1~4m N/A A:ﬁ’g,ofé,z%; " N/A ( osgiigf?:\()
Turn Table EMEC TT 2000 N/A 0~360 Degree N/A A:SQ_OEYZSS; " N/A ( osgai;i?:v)
Software Audix | E36.2009-8-24 | RK-002349 N/A A e | NA | osgiiﬂ?:v)
Dgu';‘;‘l")’ler GW Instek GPE2323 GET910884 |0V~64V :0A~6A| Nov. 16, 2023 i‘ﬂ;;;gé; Nov. 15, 2024 (CTOSS;.%?(C;
Aﬁg;g{'ﬁ ggmzr‘i‘ FSV3044 101049 | 10Hz~44GHz | Sep. 26, 2023 iﬂ;éé,z%;; Sep. 25, 2024 (CTOJS;.%?(C;
Temperatute | espec SU-241 92003713 | -30°C ~95°C | May 14, 2024 i‘ﬂg%jgg‘z‘; May 13, 2025 EOQ‘S;CF‘S;;
Hygrometer | TECPEL DTM-303B TP200886 NA Mar. 14, 2024 i‘i}';é;g;g; Mar. 13, 2025 ?Togg;_ﬁi‘;
Bg\jgassfrﬁec)’” Anritsu MTB000A | 6262148275 FR1 Oct. 24, 2023 i‘i}':;;gé; Oct. 23, 2024 gogg;_ﬁic;
Coupler MVE MVE-4816-10 | A400024 N/A Jun. 27, 2024 i‘ﬂ;;;gg; Jun. 26, 2025 (CT"'_TS;_?:?;;
Software 1 Sporton SGNRE§SCV3O44 N/A C':I'c;r;?lljt(:atr?\d N/A i‘ﬂ;;f%; N/A gogg;_ﬁic;
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